
OVERRUN DEVICE HEIGHT ADJUSTABLE 270VB BASIC

ETI- No.  812042 (Specify the order with the ETI No.) Spare Parts

Item Description Part No. Item Description Part No.

1 OVERRUN DEVICE 270VB + TYPE PLATE 1658476 23 BELL CRANK 694927

2 BELLOWS 366356 24 WASHER A10,5 DIN 9021-ST-ZN8DISP 705494

3 BEARING CARTRIDGE 1376762 25 HEX NUT DIN 985-M10-10-ZN8DISP 705519

4 PROFILE RING 371372 26 MOUNTABLE BOWDEN CABLE 160VB / 270VB BASIC 1231867

5 DRAW TUBE 160VB / 270VB BASIC 694938 27 BEARING BOLT ZN12DISP 1808987

6 CLAMPING PIN DIN 1481-12X75 701256 28 FORK HEAD M10 ZN12DISP 1808985

7 SHOCK ABSORBER 270VB 1206342 29 HEX NUT DIN 934-M10-8-ZN8DISP 705378

8 HEX BOLT DIN 933-M12X20-8.8-ZN8DISP 706377 30 SLEEVE 18X2,5X105-ZN12DISP+V 1564576

9 WASHER DIN1440-12-ZN8DISP 706300 31 DRAW TUBE 9X1150 353314

10 GREASE NIPPLE CONUS DIN 71412-8X1 l2035820 32 BUND BUSH 252/353VB-2 ZN12DISP 1311914

11 CAP GPN985/0200 l13995115 33 SLEEVE 32X3,5X89-ZN12A 1311910

12 CLAMPING PIN DIN 1481-10X60 1548013 34 DRAWBAR PROFILE * */*

13 BELL CRANK 694932 35 HEX NUT DIN 985-M16-10-ZN8DISP 706013

14 GREASE NIPPLE CONUS DIN 71412-AS 6X1 700203 36 FLAT HEADED SCREW ISO 7380-M16X30-ZN12A 1800040

15 SPLINT PIN DIN 94-4X28-VZ 701035 37 HEX NUT DIN 985-M12-10-ZN8DISP 705526

16 BOLT 625761 38 CLAMP HANDLE M27X1.5-ZN12A 1800035

17 BOLT  B16 H11X 65X59,0 EN2341-ZN8DISP 706520 39 SPLIT PIN WITH CHAIN 604103

18 SCREW M6 WITH NECK ZN12DISP 1808986 40 BEARING BOLT M27X1,5X118-ZN12A 1800083

19 FORK HEAD DIN 71752 10X45-ZN8DISP 1368206 41 SPACER SIDE ARM 160VB / 270VB 1548007

20 TRIANGLE SEGMENT FOR BELL CRANK 647241 42 HEX BOLT DIN 931-M12X110-8.8-ZN8DISP 705420

21 HAND BRAKE LEVER INCL. BRAKE AWAY CABLE 694931 43 SLEEVE 18X2,5X77-ZN12DISP+V 603756

22 BRAKE AWAY CABLE FOR HAND BRAKE LEVER 368605 ADAPTER 270VB ZN25DISP 1656676

ADAPTER 270VB BLACK PRIMED 1548008

45 HEX NUT DIN 6334-M10-ZN8DISP 706154

ETI-No. changed Reason of the change Revisons-No.

812042_en A

17.01.2020 1808985 was L14686012; 1808986/1808987 was 625761/706336. B

44

FREIGABE13.08.18ÖJ

Change No.provided

31386

** ** FOR SAFETY REASONS: SELF-LOCKING NUT AND SCREW WITH CHEMICAL / MECHANICAL SELF-LOCKING MUST BE USED 
ONCE. AFTER UNTIGHTEN ALWAYS USE A NEW SPARE. 

** **

**/* WHEN ORDERING PLEASE SPECIFY TYPE, LENGTH AND SURFACE COATING!

** **

* * * SECURED WITH LOCTITE

***

***
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